
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 96:1 | Issue 1 2023

BB

www.ohiowea.org 

CITY OF DEFIANCE WPC
READ MORE pg. 20-23

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

CLOGGED PUMPS?
Tackle wipes and large debris with these 

[...]
www.ohiowea.org                                                                                                                                                     15

2023 OWEA 
Platinum Sponsor

…where we live, 
work, and play!
We care about the communities we serve—
because they are our communities, too. This 
allows us to assess what’s needed and connect 
our expertise (265+ professionals in Ohio); to 
appreciate the nuances and envision what’s 
never been considered; and to bring together 
diverse perspectives to collaborate toward a 
shared success. 

Stantec has a long successful history of 
service with a wide-range of local communities 
in the water and wastewater industries. While 
our large network and depth of expertise allows 
us to execute large projects, we also work on 
smaller projects and embrace the ability to 
improve the quality of life in any community. 

stantec.com/ohio-offices

We are a community 
of designers, advisors, 
and creatives. Redefine 
your personal best.  
Join us.

Ohio
Cleveland… Volunteer Food Basket Preparation—Stantec in the Community Event 

Columbus… OSU Engineering Learning House Community Autumn Festival 

Cincinnati… Lick Run Clean Up—Stantec in the Community Event



Current Facility

16                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

Lab Profile

FACILITY NAME AND LOCATION:  

MASI Environmental Laboratories 

•	 7940 Memorial Drive, Plain City Ohio 43064 (Main 

Lab- Wet Chem, Micro, HABS, Metals,)

•	 11405 Century Circle West, Cincinnati Ohio 45246 

(Organic Lab) 

•	 8235 Estates Parkway, Plain City Ohio 43064 (Corp 

Office and future site of Main Lab) 

MASI Laboratories
by Richard Harner

DESCRIPTION:  

MASI (Mobile Analytical Services, Inc.) is a full-service 

laboratory specializing in the analysis of drinking water, 

wastewater, stormwater, and solid and hazardous 

waste. MASI offers OEPA and industrial electronic data 

deliverables, and a statewide courier service, providing a 

safe and timely delivery of samples to the laboratory. With 

47 years of experience, MASI has proven the ability to 

adapt and service our environmental clients.  



www.ohiowea.org                                                                                                                                                     17

Lab Profile

WHAT ANALYSIS DO YOU PERFORM?   
MASI is an OEPA certified drinking water laboratory. 

We analyze all Ohio certified analyses in-house, except 

for radiologicals.  MASI can analyze 98% of all NPDES 

parameters, stormwater requirements, and discharge 

permit analyses in-house. 

OTHER DUTIES YOUR LABORATORY IS 
RESPONSIBLE FOR? 
MASI offers two additional services that coincide with 

laboratory testing.

•	 Statewide sample pick up and container replacement 

service 

•	 Field Project Group - Offers the ability to perform on-

site monitoring, sampling, and compliance tracking 

for small PWS, NPDES permits, and industrial 

requirements.  

HOW MANY ANALYSTS/TECHNICIANS WORK 

IN THE LABORATORY?  

19 Full-time / five Part-time EE (Equal Employment)

DO YOU ACCEPT SAMPLES FROM OUTSIDE 

SOURCES?  

“YES” MASI accepts samples from public water systems, 

NPDES systems, industries, environmental consulting 

firms, other laboratories, and public health facilities.

Where it all started in 1976 (Mobile) Analytical 

Services Inc, to where we are today with over 20 

vehicles in service. 
HAA Instrument

VOA Instrument



18                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

DO YOU USE A CONTRACT LABORATORY?  
“YES” Although MASI can analyze 95% of Ohio’s drinking 

and waste requirements, MASI uses multiple contract 

laboratories as part of our emergency contingency plan 

to keep our clients in compliance with their permits and 

project requirements.  

DO YOU HAVE ANY PERMITTED INDUSTRIES?  
“YES” MASI works closely with multiple permitted 

industries throughout Ohio. 

Lab Profile

Co-State Chair
Melodi Clark 

MLClark@columbus.gov

Co-State Chair
Anthony Hintze

tjhintze@gmail.com

Lab Profile
Interested in showing off your lab? We want 
to hear from all wastewater labs around 
Ohio, big and small! 

HAVE YOU ASSISTED WITH ANY PILOT 
STUDIES OR UNCOMMON TESTING?  
“YES” MASI has worked with various consulting firms, 

over the years, completing pilot studies, for new and 

exciting water and wastewater plant upgrades. 

IS THERE ANYTHING ELSE WE SHOULD KNOW 
ABOUT YOUR LABORATORY?  
MASI is excited to announce that we are in the designing 

phase, to build a state-of-the-art laboratory, combining 

our corporate offices and main laboratory, to continue 

supporting Ohio environmental challenges. 

New Facility



www.ohiowea.org                                                                                                                                                     19

© 2022 The Gorman-Rupp Company     581            

Gorman-Rupp’s Integrinex® Advanced controls 
with new FloSmart® technology are the brains 
behind the management of your ReliaSource® lift 
station. FloSmart technology, featuring integrated 
architecture, is capable of recognizing when a 
pump is clogging and initiating a cleaning cycle 
without interfering with the operation of your pump 
station. For more information, call us at 419.755.1011 
or visit GRpumps.com.

Integrinex® Advanced controls with 
FloSmart® technology are smart enough 
to detect a pump obstruction...and clear it.

THE BRAINS
BEHIND THE
OPERATION.

DISTRIBUTED BY:

For Northern & Central Ohio Contact:

24551 DETROIT RD.  I  WESTLAKE, OH  44145 
216.228.7900  I  WWW.CRAUNLIEBING.COM

For Southern Ohio Contact:

8638 COTTER ST.  I  LEWIS CENTER, OH  43035 
440.838.1221  I  WWW.PELTONENV.COM



20                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

Plant Profile

History
Defiance was first settled on the banks of the 

Maumee and Auglaize Rivers. As the population grew, 

it formally became a city in 1881. The first sewers were 

installed toward the end of the nineteenth century to 

remove sewage from the populated downtown district 

positioned at the confluence of the rivers. These 

sewers were designed to remove sanitary waste and 

stormwater to be discharge directly into the rivers. 

As the population continued to increase in the early 

20th century, the city was compelled to do more than 

discharge to the river to avoid potential health hazards. 

The Water Pollution Control Facility was constructed in 

City of Defiance Water Pollution Control
by: Kevin Connor, Assistant Superintendent

the late 1950’s with exclusively primary treatment and 

chlorine disinfection. Over the last sixty years our facility 

has seen three major upgrades though out its history. 

The current plant has a design flow of 6.5 MGD, average 

flow of 3.2 MGD, and can see peak flows up to 15 MGD 

during wet weather events. The Water Pollution Control 

Facility currently services Defiance’s 17,000 residents, 

portions of Defiance County and Ayersville for a total 

service population of approximately 20,000 people.   

Influent 
The city maintains 25 separate pump stations 

throughout the city. Flow enters the headworks from 

six separate pump stations. The stream enters two grit 

tanks which are aerated with two positive displacement 

5 HP blowers. Flow then travels through an Aqua-Guard 

Parkson mechanical bar screen with 5/8 inch opening. 

A separate manual bar screen is used during high flows. 

An Ecolo AirPro Odor Control Unit has been installed 

to reduce odors at the headworks and to reduce the 

amount of hydrogen sulfide inside the building.      



www.ohiowea.org                                                                                                                                                     21

Plant Profile

Primary Treatment/Solids Handling 
After grit screening, flow travels through four 

rectangular clarifiers and one circular clarifier. Solids 

removed from the primary clarifiers are pumped by two 

Netzch Rotary Lobe pumps to both anerobic digesters. 

Macerator cutting blades are attached to the Netzch 

pumps to cut up rags and debris that advanced past the 

bar screen. Both digesters were upgraded to Evoqua 

Dystor Dual Membranes in 2018. Each membrane 

system holds 35,000 cubic feet of methane gas that is 

stored and used to fuel the digester boiler. Any excess 

gas is wasted to the burner.  

Digestor levels are monitored and adjusted daily 

and sludge is removed to four holding lagoons that 

hold approximately one million gallons of solids each. 

Biosolids are removed annually in the late summer and 

early fall which are land applied to local farm fields at 

approximately 5% solids.  

Secondary Treatment
With the addition of sodium aluminate for 

phosphorus removal after primary treatment, flow then 

travels to three single pass aeration tanks. Each tank 

individually uses 278 EDI fine bubble diffusers. Air is 

supplied from either an HSI High Speed 150 HP Turbo 

Blower or a 200 HP Lamson blower depending on the 

season and dissolved oxygen levels in each tank.   

Three final clarifiers are used for solids separation. 

Seven Deming RAS pumps remove solids from the 

clarifiers and return back to the aeration influent stream. 

Two Gorman-Rupp pumps move the WAS stream from 

the final tanks back to the primary splitter box before 

being sent to the anerobic digesters.   

Grit Building

Parkson Unit

Primary Tanks



22                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

Disinfection
From May to October, disinfection is required by Ohio 

EPA. At the conclusion of the 2019 disinfection season, 

construction was underway to replace the chlorine gas 

system with ultraviolet disinfection. With a few minor 

delays in the late spring due to COVID-19, Enaqua’s 

non-contact disinfection system was fully operational 

in June of 2020. There are two separate channels with a 

total of 936 bulbs that can treat up to 15 million gallons 

of wastewater per day. Effluent from the UV system is 

then discharged directly into the Maumee River just 

upstream from Independence Dam State Park.       

Laboratory/Pretreatment
We have one full time lab chemist who is responsible 

for running process control tests as well as the EPA 

required tests. Alkalinity, ammonia, cBOD, COD, E. 

coli, pH, TSS/TVSS, UVT, and volatile acids are all 

completed in house while all other tests are sent to 

Alloway in Lima, OH. 

Permit Limits
cBOD 

summer
20 mg/L weekly 13 mg/L monthly

cBOD winter 30 mg/L weekly 20.0 mg/L monthly

Dissolved 
oxygen

5.3 mg/L minimum

ecoli
284 (weekly 

geometric mean) 
126 (monthly 

geometric mean)

Nitrogen, 
Ammonia 
summer

8.0 mg/L weekly 5.3 mg/L monthly

Nitrogen, 
Ammonia 

winter
20.0 mg/L weekly 13.0 mg/L monthly

pH 9.0 maximum 6.5 minimum

Phosphorus 1.5 mg/L weekly 1.0 mg/L monthly

Total 
Suspended 

Solids
36.0 mg/L weekly 24.0 mg/L monthly

Plant Profile

Digesters

Aeration Tanks

Final Tanks



www.ohiowea.org                                                                                                                                                     23

The city’s approved pretreatment program currently 

monitors 10 industries. 13% of WPC’s influent flow 

comes from industrial users. All 10 industries are 

sampled quarterly by the city’s industrial sampling 

team. Five of those industries are sampled monthly 

for high strength waste under the surcharge program. 

Industries exceeding 250 mg/L for total suspended 

solids and 500 mg/L for chemical oxygen demand are 

charged an additional $0.0830 and $0.0288 per pound.   

Plant Profile

UV Building

Laboratory

TELLING YOUR STORY
ONE SERVICE AT A TIME

fishbeck.com | info@fishbeck.com

 866-967-9464
www.uisscada.com

KKeeeeppiinngg  PPoowweerr  &&  CCoonnttrroollss  SSaaffee  &&  RReelliiaabbllee..™™

GGrreeaatt  LLaakkeess  NNoo..  11  SSCCAADDAA  CCeenntteerr
DDeessiiggnn  •  IInnssttaallll  •  CCaalliibbrraattee  •  PPrrooggrraamm



24                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2023

Technical Article

Tailor-Made Durability
It’s well-known that concrete is the most widely 

used construction material in the world. This is 

thanks in large part to concrete’s incredible strength, 

durability, economy, and long service life, as well as 

vast accessibility to its raw materials. However, not 

all concrete is created equal. Concrete’s fresh and 

hardened properties are dictated by its raw materials 

and the proportions in which they’re used; concrete 

production practices like mixing, placing, and finishing; 

and its curing environment including temperature, 

moisture conditions, and curing duration. This is 

immensely valuable because it means that concrete can 

be tailored to exhibit specific properties and perform in 

ways that are advantageous both in its fresh state during 

construction and in its hardened state in various service 

conditions. This includes making concrete set faster in 

cold weather, making it more flowable to properly fill 

forms with heavy rebar congestion, and making it more 

durable in harsh wastewater environments, just to name 

a few. 

U.S. infrastructure – including water and wastewater 

storage, treatment, and conveyance systems – has 

been at the forefront of political and social discussions 

in recent years, with infrastructure durability at the 

crux of it all. ACI 201.2R, “Guide to Durable Concrete” 

advises that concrete permeability is directly related to 

its durability, and that reducing concrete permeability 

is a critical factor that can improve durability. The 

The Importance of Reducing 
Concrete Permeability                                                          

in Water and Wastewater Structures
by Kayla Hanson, Concrete Sealants, Inc.

correlation between permeability and durability, 

combined with our understanding of how to manipulate 

concrete to achieve specific fresh and hardened concrete 

performance, enables us to optimize concrete for myriad 

conditions and construct durable infrastructure that can 

stand the test of time.

Concrete Permeability
Permeability is the rate at which water, air, gas, or other 

substances penetrate and migrate through a material 

under a pressure gradient. Permeability is measured as 

a speed, i.e. ft/s or m/s. As reported in ACI 201.2R, this 

rate ranges from about 1 × 10–15 m/s for concrete with 

a water-to-cement ratio of 0.3 to about 1.2 × 10–12 m/s 

for concrete with water-to-cement ratio of 0.7. (Powers 

et al, 1954.)

Pores and Porosity
Despite being an inherently strong and dense material, 

the nature of concrete’s chemistry and production process 

results in an array of varying-sized pores throughout the 

otherwise dense concrete matrix. Employing production 

best practices can minimize or essentially eliminate 

larger unwanted pores like entrapped air – which result 

from concrete mixing and placing – that are visible 

to the naked eye. Conversely, the microscopic pores 

including gel pores and capillary pores – which result 

from chemical reactions during cement hydration – are 

generally unaffected by production practices and remain 

an intrinsic part of the concrete matrix. 